Page 1 Parts List for EB-330DSC (B075) 09/06/2016
PARTS LIST P1/5
MODEL NO. EB330DSC

NO DESCRIPTION BOM SPEC QTY
M1 CAP Screw XCCMWS1025 M10x25 1
[ 2 Washer 27002 40x40.2x5 2
[ 3 Shaft 27003 1
[ 4 Anchor Block 27004 1
[ 5 C- ring Cil25 1
5%1 CAP Screw XCCMWS61035 CAP M10x35 4
5%2 CAP Screw XCCMWS1025 CAP M10x25 5
[ 6 Bearing QX6205 6205 2
[ 7 Left Body frame 28507 1
7-1 PIPE connect 21007G*1 1
7-2 PIPE comnect for Body frame 30007*2 50x100x730 1
7-3 Right Body frame 30007*3 1
[ 10 Knob 27010 2
lET Blade Tension Handle 27011 1
[ 12 Big Waswher QX51203 51203 1
e Lead Screw 27013*3 16*240mm 1
[ 13-1 tention gauge UX1v 1
[ 13-2 Washer XCWMWQC16311 1
[ 14 Hex. Socket Head Screw XCCMWS6825 M8X25L 6
[ 15 Fixed Block 27015 2
[ 16 CAPScrew XCCMWS6840 M8x40 4
[ 17 Bushing 27031B 20x25 :12 1
18 Reducer Block 30018 1
[ 19 Washer Spring washer M8 M8 4
[ 20 Screw XCMG6F825 M8x25 4
20%1 nut XCM6AS M8 4
[ 21 Reducer 30021 1
[ 22 Motor 27022/ZU005/ZE011 1
25 CAP Screw XCCMFS61025 M10x25 1
27 Key 21037 8x7x70 1
28 Output Shaft 30028 1
29 Key 23021 7X7x30 1
30 Bearing 27030 6906 2
31 Spring Support 30031 1
31*1 spring holder screw 27031A*1 1
32 Spring 32147 1
33 Steel Brush 30033,27033%2,*3 *4(1)-(3) 1
33%] Blade Cover 30033*1 1
33*%2 Brush holder 30033*2 1
34 Screw M16x40 1
34*] Bearmg Cover 75081 1
35 Spring Washer 32042(1) 2
36 Frame Pivot Shaft 30036 1
38 Screw 2
39 Screw 8*25 1
39-1 copper 12060C 1
40 Fixed Block 32091 1




Page 2 Parts List for EB-330DSC (B075) 09/06/2016
PARTS LIST P2/
MODEL NO. EB330DSC
NO DESCRIPTION BOM SPEC QTY
41 Set Screw XCCMJS688 M8x8 2
42 Switch 51021 VMN-15S 1
43 Handel 27043 1
44 Handel Pipe 285044 1
45 Screw M6x20 1
47 Screw XCM6F835 M8x35 2
48 Blade adjust stick 30048 |
50 Screw XCMI510 M5x10 2
52 Blade Cover (Front) 27052 #7037 1
53 Blade Adjust (Front) 30053 1
54 Guide 32084 2
55 Guide holder 32078 |
55-1 Guide 32079 4
56 Screw 4
60 Eccentric Guide 27057 4
61 Bearmg QX608(1) 608 8
62 Screw XCMG6F515 5x15 4
63 CAPScrew XCCMWS6840 MZ8x40 8
64 Spring Washer XCWMWCCS8 MS8 1
65 Blade Adjustable (Rear) 30065 1
65-1 Valve 21049G*1 2
66 CAPScrew 1
67 Chip Plate 30067#7037 1
68 Screw 2
69 Spring Washer XCWMWCCS 1
70 Screw XCM6F510 M5 1
71 Drive Wheel 30071 1
72 Washer 27002 40x10.2x5 1
73 Screw XCCM1S61025 1
74 CAPScrew 1
74-1 Washer 2
74-2 Nut 2
74-3 Cover Switch 1
75 Blade Back Cover 30075 #7035 1
75-1 Blade Left Cover 30075*1#7037 1
75-2 Blade up cover 30075*2#7037 1
75-3 Blade down cover 30075*3#7035 1
76 Wire fixed Board 30076 1
76-1 CAPScrew XCCMWS6816 2
78 Saw Blade 30078 2965x27x%0.9 1
79 Idler Wheel 30079 ]
80 C-ring XCWMDCS25 S-25 1
81 Screw XCM6F820 MS8x20 1
82 Washer XCMMSB233 M3 X23X3 1
83 Wheel 15075 1
84 Bearing Cover 27085 1
84*] Bearing 51106 27086 51106 1




Page 3 Parts List for EB-330DSC (B075) 09/06/2016
PARTS LIST P35
MODEL NO. EB330DSC
NO DESCRIPTION BOM SPEC QTY
85 Vise Handle 32061 1
86 Vise Handle Fixed Board 30086 1
86%1 CAPScrew XCCMWS6820 CAP8*20 3
il Spring 32033 1
89 Leadscrew 30089 1
i 90 Vise Handle Set 30090 1
! Vise Handle Rod 1
91*1 Bearing QX6904-2RS 6904 1
i 92 Leadscrew Copper 30092 1
02*] Leadscrew Spring 30092*1 1
i 93 Moveable Vise Jaw Bracket 30093 1
93*1 Moveable DownVise Jaw Bracket Board 30093*] 2
03*2 Set screw 1
03*3 Screw 4
93*4 Set screw 1
t 94 Knob 30094 M10*190 1
95 Vise Plate 30095 1
05*1 Screw XCM6F1020 2
[ 96 vise cover 30096 1
96*1 Screw XCMG6F820 M8*20 0
96*2 Spring pim XCWMWCG516 SHIEFEMSX16 2
96*3 Nut XCMOGASB M8 6
- 97 Slide 32055 1
[ 98 Left Vise 30098 1
08*1 Screw XCM6F1040 10#4032 4
08*%2 Screw XCMG6F1040 10*404L 2 2
98*3 Screw XCMG6F 1040 10*4032 2
98*4 CAPScrew XCCMWSG6340 CAP 8*%40 2
98%*5 Washer 30098%5 4
99 Left Vise Plate 30099 1
100 Left Cuttng Plate 30100 1
101 Fixed Vise Jaw Bracket 30101 1
101A O rmg OVo008 4.4%2.6 1
101*1 Screw XCCMFS61025 CAP10.25 6
101*2 Indicator Fixed Board 30101%*2 1
101*3 Screw 1
102 Moveable Vise Jaw Bracket Board 30102 16x75x430 1
102%1 Screw XCMAS825 [M5A8*25 3
102*2 Washer XCCMWS6825 23*8%3 4
102*3 CAPScrew XCCMWS6825 CAP 8x25 2
103 Bearmg 51106 27086 51106 1
104 Nut 27113 ]
104B 45degree Plate 27124G*4 1
104A Screw XCM6F1030 1
105%2 Nut XCM6AIL0 3
105A Base 30105A#7037 1
105B Front door 30105B 1




Page 4 Parts List for EB-330DSC (B075) 09/06/2016

PARTS LIST P4/
MODEL NO .EB330DSC
NO DESCRIPTION BOM NO SPEC QTY
105C CAPScrew XCCMWS6825 2
105D Washer XCMM8233 8x23x3 3
105E Screw XCMG6F 1040 2
105F Screw 1
105G Set Nut 1
105H Nut XCMG6AS M8 1
1051 Handle 21GTI5A21GT14 1
106 Zeo Degree Fxed Board 30106 @25 1
106A Handle 12060B M8x30 1
106B CAPScrew XCCMWS61040 1
106C Washer XCMMS8233 8x23x3 1
106D CAPScrew XCCMWS816 CAP M8*16 1
106E Nut 1
107 Tank 30107#7037 1
108 Right Cuttmg Plate 30108 1
108*1 Screw XCMAS820 8x20 6
109 Vise Copper 30109 20*19 1
109%*1 Vise Iron 30109%] 20*19 1
110 Knob Nut 27108 I
111 Screw 6*%20 XCM6F620 1
112 Stop Braket 27107 |
113 Rod stock stop 27106 1
114 Right Vise 30114 1
115 Knob 32059*1 1
116 Plate 30116 |
116*1 Screw XCCMW S 6825 1
i Right Vise Plate 30117 1
118 Miter Plate 30118 |
118*1 Screw 2
118%2 Oil Head SU005 10x1.0E I
118%3 Nut 2
118*4 Nut XCM6AS 1
118*5 screw 1
119 Breaking Eletronic Board 30119 1
119*1 CAPScrew XCCMWS6820 1
120 Nut 27113 1
122 Anti-Chip Cover 27037 1
123 Bushing 27111 1
124 Bearing 32006 QX32006 2
125 clylinder support 30125 1
125A Spring holder 12080 1
125B Spring support 21118G I
125*3 Washer XCMM8233 BT 8%23%3 1
125*1 Screw XCCMWS6825 CAP 8%25 1
125%2 Screw XCCMWS1065 CAP 10x65 1
125*4 Pin XCWMWCG630 FEUERI6*30 2
125%5 Nut 1




Page 5 Parts List for EB-330DSC (B075) 09/06/2016
PARTS LIST P5/5
MODEL NO.EB330DSC
NO DESCRIPTION BOM NO SPEC QTY

125%6 Screw XCCMIL1S61230 1
126 Clinder 30126 1
127 Qil house suppot plate 30127 1
127*1 screw XCMG6F82S 1
128 Eletronic control suppote 30128#7037 1
128%*1 sCrew 4
128%2 CAPScrew NCCMFS61030 2
129 Swivel table 30129 1
129%] Angle stick 1
130 Main shaft 30130 1
131 Bearing 32006 QX32006 32006 1
133 Switch cover 285200#7035 1
132 Switch Base 285200*1#7035 1
134 PUMP 1Q013 1
134A screw 2
134B L-coppcr 27136*1G 1
136 Tank 30136 1
137 House 30137 1
137A Tube Bundle 1
138A Front door support frame 30138A 1
138B Back Suppot Plate 30138B 1
138C Right Support Plate 30138C 1
138D Lefl Suppot Plate 30138D 1
138E Down Plate 30138E 1
TO2 SCrew MG6*15 4
TO2-1 Washer M6 2
To3 screw M10*25 4
TO4 Washer MI10X27X3 4
TOS screw 5/16x1/2 8
TO6 Nut Nut 5/16 8
200 Switch Set 1
201 Speed Switch 1
202 Main switch 1
203 3 Position Button 1
204 Emergency switch 1
208 Fuse and Bridge (2A) 1
209 Fuse 1
210 Switch Cover 1
211 Screw 1
212 Terminal Block 1
218.220.222 Wire for cooling pump and motor 1
215 Plug 1
2106 Fuse and Bridge (6A) 1
217 Contactor (Saw Motor High Speed) / 24V 1
219 Feed EL.Valve 1
223 Approoch EL.Valve 1
225 Start Switch 1
73 Cable Protector 1




Page 6 Parts List for EB-330DSC (B075) 09/06/2016

138E



09/06/2016

Parts List for EB-330DSC (B075)

Page 7




Page 8 Parts List for EB-330DSC (B075) 09/06/2016

(12
{75
D
(75D
T
&
2 =
N @D

NN -
' 2 NAOe A\ B
K23,
& \g7 ® o -
G =

LY,

Ol

D @) D @& | GD G

&) &) E)dED

D &) G ) @



09/06/2016

Parts List for EB-330DSC (B075)

Page 9

w
()
(o]

219

221

222

204

202 203

=90=



	EB330DSC  COVER P1
	300-1 P 2
	CAUTION
	Install saw blade and blade guard

	Your machine might not come with a power socket or plug. Before using this machine, please do ask your local dealer to install the socket or plug on the power cable end.
	(6). USE RECOMMENDED ACCESSORIES. Consult the owner's manual for recommended accessories. The use of improper accessories may cause hazards.
	Fig, B
	A
	Fig. 2
	A          E     Fig.3  F   K   C  D
	B
	A Fig 6
	A Fig 7
	B
	A  Fig 7-1                       Fig 7-2                       Fig 7-3
	Fig.9  C    F
	Fig.8  A         B
	A  Fig.10-2   B
	A  Fig.10-1   B
	Fig.10  A

	manual 20130425 P3
	manual 20130425 with stand sapreate-new-1 3
	manual 20130425 with stand sapreate-new-1 拷貝
	manual 20130425 with stand sapreate-new-2 拷貝
	manual 20130425 with stand sapreate-new-3 拷貝
	manual 20130425 with stand sapreate-new-4 拷貝
	manual 20130425 with stand sapreate-new-5 拷貝
	manual 20130425 with stand sapreate-new-6 拷貝
	manual 20130425 with stand sapreate-new-7 拷貝
	manual 20130425 with stand sapreate-new-8 拷貝
	manual 20130425 with stand sapreate-new-9 拷貝
	manual 20130425 with stand sapreate-new-10 拷貝
	manual 20130425 with stand sapreate-new-11 拷貝





